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i i
MRAE B4z UREE g | S
NO. 1
<R 4% ppm 4R EBUS EPA 3060A7% 7%, RUV-VIS 2 N.D. 1000
A
5% ppm  [fREB EN1122 27 3:B:2001 3% HAbEL 2 N.D. 100
HAbr ik AR EHBETRR TR
B4R (ICP-AES) 47
xR ppm  [MREB US EPA 3052 77 ik & A8k 2 N.D. 1000
HAbT &k AR EH/ETRRTH
5t 4% (ICP-AES) #5947
45 ppm  [{REE US EPA 3050B 77 7k H bk 2 188.9 1000
HALT & AR/ ETRRTH
4t & %4k (ICP-AES) #9047
#3381 (1) N.D. = Not detected.(<MDL) / A#th (fk7ME ia) 4% FRA4)

(2) ppm = mg/kg / BEHZ—
(3) MDL= Method Detection Limit (48 i8] 4% P44 )
(4) " -" = Not Regulation / BIRIEAA

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,

without prior written permission of the Company

SGS TAIWAN LIMITED

NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.

1(886-2) 22993939 (886-2) 2299-3237 WWW.SGS.COM.tW




Test Report

R EB T E A PR E) RLFERE . CE/2005/92610A
&I B3 ik AL R 3883595k H #1 : 2005/09/20
" : 4 of 4

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 (886-2) 2299-3237 WWW.SgS.COM.tw




